
RIDGID
R138HPA HEADLESS PINNER

REPAIR SHEET

RIDGID
R138HPA CLOUEUSE POUR POINTES 

SANS TÊTE
FEUILLE DE RÉPARATION

RIDGID
R138HPA CLAVADORA DE
PASADORES SIN CABEZA

LISTAS DE PIEZAS DE REPUESTO



R138HPA

DANGER:  Do not use oxygen, combustible gases or bottled gases as a power source for this tool. 
The tool will explode and cause death or serious injury.

DANGER :  Ne pas utiliser de l’oxygène ou des gaz combustibles ou en bouteille pour alimenter l’outil. 
L’outil exploserait, causant des blessures graves ou mortelles.

PELIGRO:  No utilice oxígeno, gases combustibles ni gases embotellados como fuente de energía para 
esta herramienta. La herramienta explotará y causará la muerte o lesiones serias.

WARNING:  Disconnect the tool from the air supply before performing maintenance. Failure to do so 
could result in serious personal injury.

AVERTISSEMENT :  Débrancher l’outil de la source d’air avant tout entretien. Ne pas prendre cette 
précaution peut entraîner des blessures graves.

ADVERTENCIA:  Desconecte la herramienta del suministro de aire antes de efectuar tareas de 
mantenimiento. La inobservancia de esta advertencia puede causar lesiones serias.

1

10

2

3

4

10

5

6

7

23

24

13

20

28

13

21

22

32

27

8

9

19

11
12

13

14

15

16

17

18

50

21

51

25

26

44

46

68

6947

31

29 45

43
30

57

4948

58

52

55
52 54

53

60

59

63
62

56

61

40

39
66

65

46

64

42

41

67

37
36

35

34

33

38

A

B

A

B

C

C

71

70



R138HPA HEADLESS PINNER

	 1		 079028001001	 cap........................................................... 1

	 2		 079028001002	 seal.......................................................... 1

	 3		 079028001003	 O-RING (16 x 3)......................................... 1

	 4		 079028001004	 DRIVER UNIT............................................. 1

	 5		 079028001005	C YLINDER................................................. 1

	 6		 079028001006	 O-RING (31.2 x 2.4)................................... 1

	 7		 079028001007	C YLINDER RING....................................... 1

	 8		 079028001008	 BUMPER................................................... 1

	 9		 079028001009	 DRIVER GUIDE.......................................... 1

	 10		 079028001010	 O-RING (13 x 4)......................................... 1

	 11		 079028001011	 O-RING (18.77 x 1.78)............................... 1

	 12		 079028001012	 TRIGGER VALVE HEAD............................. 1

	 13		 079028001013	 O-RING (20 x 1.5)...................................... 3

	 14		 079028001014	 O-RING (10 x 2.5)...................................... 2

	 15		 079028001015	 VALVE PLUNGER...................................... 1

	 16		 079028001016	 O-RING (14 x 1.8)...................................... 2

	 17		 079028001017	C USHION.................................................. 1

	 18		 079028001018	SP RING..................................................... 1

	 19		 079028001019	P LUNGER CAP......................................... 1

	 20		 079001001022	SP RING..................................................... 1

	 21		 079028001020	 O-RING (2.57 x 1.78)................................. 2

	 22		 079028001021	P LUNGER.................................................. 1

	 23		 079028001022	C OLLAR..................................................... 1

	 24		 079028001023	P LUNGER CAP......................................... 1

	 25		 079002001083	 BOLT (HALF ROUND HD.HEX.) 
				    (M4 x 0.7-10)............................................. 1

	 26		 079028001024	 TRIGGER PIVOT PIN................................. 1

	 27		 079028001025	 primary TRIGGER.................................. 1

	 28		 079001001029	 RETAINER.................................................. 1

	 29		 079028001026	SP RING..................................................... 1

	 30		 079028001027	SEC ONDARY TRIGGER............................ 1

	 31	 	079002001039	 SPRING PIN (φ3-12).................................... 1

	 32		 079028001028	C USHION.................................................. 1

	 33		 079028001029	 Tool Body UNIT..................................... 1

	 34		 079028001030	 MUFFLER.................................................. 1

	 35		 079028001031	C -RING...................................................... 1

	 36		 079028001032	 FILTER....................................................... 1

	 37		 079028001033	E ND CAP (NPT 1/4 in.-18)......................... 1

	 38		 079028001034	 O - RING (27.48 x 1.6)............................... 1

	 39		 079001001046	A IR PLUG (NPT 1/4 in.-18)........................ 1

	 40		 079028001035	 DEFLECTOR PLATE.................................. 1

	 41		 079028001036	SP RING RETAINER................................... 1

	 42		 079028001037	 BOLT (HEX SOC.HD.) (M4 x 0.7-12).......... 2

	 43		 079028001038	 BOLT ASSY (M4 x 0.7-12 + φ4)................... 2

	 44		 079028001039	 DRIVER GUIDE.......................................... 1

	 45		 079028001040	 DRIVER GUIDE COVER A......................... 1

	 46		 079007001058	 BOLT (HEX SOC.HD.) (M4 x 0.7-06).......... 3

	 47		 079001001065	 BOLT (HEX SOC.HD.) (M4 x 0.7-16).......... 1

	 48		 079028001900	 Magazine with Data Label................. 1

	 49		 079028001042	 FLAT BAR.................................................. 1

	 50		 079028001043	 MAGAZINE GUIDE.................................... 1

	 51	 	079007001070	 SPRING PIN (φ2-10).................................... 1

	 52		 079028001044	 BOLT (HEX SOC.HD.) (M3 x 0.5-10).......... 5

	 53		 079028001045	 BRACKET.................................................. 1

	 54		 079028001901	 Magazine B with Warning Label..... 1

	 55		 079028001047	 FIXED SUPPORT....................................... 1

	 56		 079028001048	P USHER SPRING...................................... 5

	 57		 079028001049	S TOPPER.................................................. 4

	 58		 079028001050	P USHER.................................................... 1

	 59		 079028001051	 HOOD COVER........................................... 1

	 60		 079003001084	S pring..................................................... 1

	 61		 079028001052	 LATCH....................................................... 1

	 62		 079028001053	SP RING PIN (3-32).................................... 1

	 63		 079028001054	SP RING PIN (3-8)...................................... 1

	 64		 079028001055	SC REW...................................................... 1

	 65		 079028001056	 BOLT (HEX SOC.HD.) (M4 x 0.7-20).......... 1

	 66		 079028001057	 FLAT WASHER (D8 x d4.2 x  t1.5)........... 1

	 67		 079001001064	 LOCK NUT (M4 x 0.7)................................ 1

	 68		 079028001058	 No Mar Pad............................................ 1

	 69		 079028001059	P IN............................................................. 2

	 70		 079028001061	trigg er wrap label............................ 1

	 71		 079028001065	 Hang Tag - (Tool).................................. 1

NOT SHOWN

	 72		 079028001062	oil and Wrench Kit (INcludes oil,
				    2.5 mm and 3 mm Hex keys)................. 1

	 73		 079028001902	 Data label.............................................. 1

	 74		 079028001903	W arning Label...................................... 1

	 75		 079028001904	 Logo Label ........................................... 2

	 76		 079028001063	 Overhaul Maintenance Kit 
				    (includes key nos. 2-4, 6-8, 10, 
				in    struction sheet and 
				lubri    cant) ............................................. 1

	 77		 079028001064	 Driver Maintenance Kit (includes ..	 	
				k    ey Nos. 2-4, 8, 10 instruction 
				    sheet and lubricant)......................... 1

	 78		 079028001700	 Driver Assy (includes key  
				no    s. 3, 4, instruction sheet and  
				lubri    cant).............................................. 1

	 79	 079001001088		E YE PROTECTION................................... 1

	 80	 983000623		  FASTENER GUIDE................................... 1

	 81	 987000183		  OPERATOR’S Manual............................ 1
	 	 7-08-08
	 	 (REV: 01)

KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY



R138 HPA CLOUEUSE POUR POINTES SANS TÊTE

	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ 	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ 	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ

	 1		 079028001001	 COUVERCLE............................................. 1

	 2		 079028001002	 JOINT........................................................ 1

	 3		 079028001003	 JOINT TORIQUE (16 x 3).......................... 1

	 4		 079028001004	 ENTRAÎNEMENT....................................... 1

	 5		 079028001005	 CYLINDRE................................................. 1

	 6		 079028001006	 JOINT TORIQUE (31.2 x 2.4).................... 1

	 7		 079028001007	 BAGUE DE CYLINDRE............................. 1

	 8		 079028001008	 BUTOIR..................................................... 1

	 9		 079028001009	 GUIDE D’ENTRAÎNEMENT....................... 1

	 10		 079028001010	 JOINT TORIQUE (13 x 4).......................... 1

	 11		 079028001011	 JOINT TORIQUE (18.77 x 1.78)................ 1

	 12		 079028001012	 TÊTE DE SOUPAPE DE  
				    DÉCLENCHEMENT.................................... 1

	 13		 079028001013	 JOINT TORIQUE (20 x 1.5)....................... 3

	 14		 079028001014	 JOINT TORIQUE (10 x 2.5)....................... 2

	 15		 079028001015	 PLONGEUR DE SOUPAPE....................... 1

	 16		 079028001016	 JOINT TORIQUE (14 x 1.8)....................... 2

	 17		 079028001017	 COUSSINET.............................................. 1

	 18		 079028001018	 RESSORT.................................................. 1

	 19		 079028001019	 COUVERCLE DE PLONGEUR.................. 1

	 20		 079001001022	 RESSORT.................................................. 1

	 21		 079028001020	 JOINT TORIQUE (2.57 x 1.78).................. 2

	 22		 079028001021	 PLONGEUR............................................... 1

	 23		 079028001022	 COLLIER................................................... 1

	 24		 079028001023	 COUVERCLE DE PLONGEUR.................. 1

	 25		 079002001083	 BOULON 6 PANS (TÊTE BOMBÉE) 
				    (M4 x 0.7-10)............................................. 1

	 26		 079028001024	 AXE PIVOT DE GÂCHETTE...................... 1

	 27		 079028001025	 GÂCHETTE PRINCIPALE ......................... 1

	 28		 079001001029	 RETENUE.................................................. 1

	 29		 079028001026	 RESSORT.................................................. 1

	 30		 079028001027	 gâchette secondaire....................... 1

	 31		 079002001039	 GOUPILLE ÉLASTIQUE (φ3-12).................. 1

	 32		 079028001028	 COUSSINET.............................................. 1

	 33		 079028001029	 CORPS DE L’OUTIL.................................. 1

	 34		 079028001030	 SILENCIEUX.............................................. 1

	 35		 079028001031	 CLIP EN C................................................. 1

	 36		 079028001032	 ÉLÉMENT FILTRANT................................ 1

	 37		 079028001033	 CAPUCHON D’EXTRÉMITÉ
				    (NPT 1/4 in.-18)......................................... 1

	 38		 079028001034	 JOINT TORIQUE (27.48 x 1.6).................. 1

	 39		 079001001046	 BOUCHON D’AIR (NPT 1/4 in.-18)........... 1

	 40		 079028001035	 PLAQUE DE DÉFLECTEUR...................... 1

	 41		 079028001036	 RETENUE DE RESSORT.......................... 1

	 42		 079028001037	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-12)............................................. 2

	 43		 079028001038	 BOULON (M4 x 0.7-12 + φ4)....................... 2

	 44		 079028001039	 GUIDE D’ENTRAÎNEMENT....................... 1

	 45		 079028001040	 COUVERCLE DE GUIDE 
				    D’ENTRAÎNEMENT A................................ 1

	 46		 079007001058	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-06)............................................. 3

	 47		 079001001065	 BOULON (6 PANS, TÊTE CREUSE)  
				    (M4 x 0.7-16)............................................. 1

	 48		 079028001900	 MagaSIN AVEC PLAQUETTE 
				S    IGNALÉTIQUE........................................ 1

	 49		 079028001042	 TIGE PLATE............................................... 1

	 50		 079028001043	 GUIDE DE MAGASIN................................ 1

	 51		 079007001070	 GOUPILLE ÉLASTIQUE (φ2-10).................. 1

	 52		 079028001044	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M3 x 0.5-10)............................................. 5

	 53		 079028001045	 SUPPORT................................................... 1

	 54		 079028001901	 MAGASIN B AVEC AUTOCOLLANT 
				    D’AVERTISSEMENT ................................. 1

	 55		 079028001047	S UPPORT FIXE......................................... 1

	 56		 079028001048	 RESSORT DE POUSSOIR........................ 5

	 57		 079028001049	 butoir..................................................... 4

	 58		 079028001050	 POUSSOIR................................................ 1

	 59		 079028001051	 CAPOTAGE DE PROTECTION................. 1

	 60		 079003001084	 RESSORT.................................................. 1

	 61		 079028001052	 LOQUET.................................................... 1

	 62		 079028001053	 GOUPILLE ÉLASTIQUE (3-32).................. 1

	 63		 079028001054	 GOUPILLE ÉLASTIQUE (3-8).................... 1

	 64		 079028001055	 VIS............................................................. 1

	 65		 079028001056	 BOULON (6 PANS, TÊTE CREUSE)  
				    (M4 x 0.7-20)............................................. 1

	 66		 079028001057	 rondelle plate (D8 x d4.2 x  t1.5)..... 1

	 67		 079001001064	 ÉCROU DE BLOCAGE (M4 x 0.7)............. 1

	 68		 079028001058	 COUSSINET DE PROTECTION................ 1

	 69		 079028001059	 GOUPILLE................................................. 2

	 70	 079028001061		 RESSORT DE POUSSOIR........................ 1

	 71		 079028001065	 ÉTIQUETTE - (OUTIL)................................ 1

PAS ILLUSTRÉ

	 72		 079028001062	 ENSEMBLE HUILE ET CLÉ (INCLUT 
				    L’HUILE ET LES CLÉS HEXAGONALES
				    DE 2.5mm, 3.0mm)................................... 1

	 73		 079028001902	 PLAQUETTE SIGNALÉTIQUE................... 1

	 74		 079028001903	 AUTOCOLLANT D’AVERTISSEMENT ..... 1

	 75		 079028001904	 PLAQUETTE DE LOGO ........................... 2

	 76		 079028001063	 KIT D’ENTRETIEN DE REMISE À NEUF  
				    (INCLUT PIÈCES DE REPÈRE 2-4, 6-8, 
				    10, 28, feuille d’instruction 
				E    T LE LUBRIFIANT) ................................. 1

	 77		 079028001064	 KIT D’ENTRETIEN DU MÉCANISME 
				    D’ENTRAÎNEMENT (INCLUT PIÈCES  
				    DE REPÈRE , 2-4, 8, 10 feuille 
				d    ’instruction ET LE LUBRIFIANT)........ 1

	 78		 079028001700	 MÉCANISME D’ENTRAÎNEMENT 
				    (INCLUT PIÈCES DE REPÈRE 3, 4 
				    feuille d’instruction ET LE
				    LUBRIFIANT).............................................. 1

	 79	 079001001088		 PROTECTION OCULAIRE........................ 1

	 80	 983000623		  GUIDE DES CLOUS ET AGRAFES.......... 1

	 81	 987000183		  MANUEL D’UTILISATION......................... 1



R138HPA CLAVADORA DE PASADORES SIN CABEZA

	 1		 079028001001	 TAPA.......................................................... 1

	 2		 079028001002	 SELLO....................................................... 1

	 3		 079028001003	 JUNTA TÓRICA (16 x 3)............................ 1

	 4		 079028001004	 UNIDAD DEL IMPULSOR......................... 1

	 5		 079028001005	 CILINDRO................................................. 1

	 6		 079028001006	 JUNTA TÓRICA (31.2 x 2.4)...................... 1

	 7		 079028001007	 ANILLO CILINDRO.................................... 1

	 8		 079028001008	 BUTOIR..................................................... 1

	 9		 079028001009	 GUIDE D’ENTRAÎNEMENT....................... 1

	 10		 079028001010	 JUNTA TÓRICA (13 x 4)............................ 1

	 11		 079028001011	 JUNTA TÓRICA (18.77 x 1.78).................. 1

	 12		 079028001012	 TÊTE DE SOUPAPE  
				    DE GÂCHETTE.......................................... 1

	 13		 079028001013	 JUNTA TÓRICA (20 x 1.5)......................... 3

	 14		 079028001014	 JUNTA TÓRICA (10 x 2.5)......................... 2

	 15		 079028001015	 ÉMBOLO VÁLVULA.................................. 1

	 16		 079028001016	 JUNTA TÓRICA (14 x 1.8)......................... 2

	 17		 079028001017	 AMORTIGUADOR..................................... 1

	 18		 079028001018	 RESSORT.................................................. 1

	 19		 079028001019	 TAPA DEL ÉMBOLO.................................. 1

	 20		 079001001022	 RESSORT.................................................. 1

	 21		 079028001020	 JUNTA TÓRICA (2.57 x 1.78).................... 2

	 22		 079028001021	 ÉMBOLO................................................... 1

	 23		 079028001022	 COLLAR.................................................... 1

	 24		 079028001023	 TAPA DEL ÉMBOLO.................................. 1

	 25		 079002001083	 BOULON 6 PANS (TÊTE BOMBÉE)  
				    (M4 x 0.7-10)............................................. 1

	 26		 079028001024	 PASADOR PIVOTEO GATILLO................. 1

	 27		 079028001025	 gatillos principal.............................. 1

	 28		 079001001029	 RETÉN....................................................... 1

	 29		 079028001026	 RESSORT.................................................. 1

	 30		 079028001027	 gatillos secundario......................... 1

	 31		 079002001039	 PASADOR RESORTE (φ3-12)..................... 1

	 32		 079028001028	 AMORTIGUADOR..................................... 1

	 33		 079028001029	 ARMAZÓN HERRAMIENTA...................... 1

	 34		 079028001030	 SILENCIADOR.......................................... 1

	 35		 079028001031	 ANILLO “C”............................................... 1

	 36		 079028001032	 FILTRO...................................................... 1

	 37		 079028001033	 TAPA EXTREMO (NPT 1/4 in.-18)............. 1

	 38		 079028001034	 JUNTA TÓRICA (27.48 x 1.6).................... 1

	 39		 079001001046	 TAPÓN AIRE (NPT 1/4 in.-18)................... 1

	 40		 079028001035	 PLACA DE LA DEFLECTOR..................... 1

	 41		 079028001036	 RETÉN RESORTE..................................... 1

	 42		 079028001037	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-12)............................................. 2

	 43		 079028001038	 CONJUNTO DEL PERNO 
				    (M4 x 0.7-12 + φ4)....................................... 2

	 44		 079028001039	 PLACA DE LA GUÍA.................................. 1

	 45		 079028001040	 GUÍA IMPULSOR, TAPA A........................ 1

	 46		 079007001058	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-06)............................................. 3

	 47		 079001001065	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-16)............................................. 1

	 48	 	079028001900	 CARGADOR A con ETIQUETA  
				    DE DATOS................................................. 1

	 49		 079028001042	 BARRA PLANA......................................... 1

	 50		 079028001043	 GUÍA DEL CARGADOR............................ 1

	 51		 079007001070	 PASADOR RESORTE (φ2-10)........................ 1

	 52		 079028001044	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M3 x 0.5-10)............................................. 5

	 53		 079028001045	 SOPORTE................................................. 1

	 54		 079028001046	 CARGADOR B AVEC AUTOCOLLANT  
				    D’AVERTISSEMENT .......................................... 1

	 55		 079028001047	 soporte FIJO......................................... 1

	 56		 079028001048	 RESORTE DEL EMPUJADOR.................. 5

	 57		 079028001049	to pe......................................................... 4

	 58		 079028001050	 EMPUJADOR............................................ 1

	 59		 079028001051	 CUBIERTA CAPUCHA.............................. 1

	 60		 079003001084	 RESSORT.................................................. 1

	 61		 079028001052	 PESTILLO.................................................. 1

	 62		 079028001053	 PASADOR RESORTE (3-32)..................... 1

	 63		 079028001054	 PASADOR RESORTE (3-8)....................... 1

	 64		 079028001055	 tornilla................................................. 1

	 65		 079028001056	 BOULON (6 PANS, TÊTE CREUSE) 
				    (M4 x 0.7-20)............................................. 1

	 66		 079028001057	 arandela plana (D8 x d4.2 x  t1.5).... 1

	 67		 079001001064	 TUERCA SEGURIDAD (M4 x 0.7)............. 1

	 68		 079028001058	 ALMOHADILLA PROTECTORA................ 1

	 69		 079028001059	 PASADOR.................................................. 2

	 70		 079028001061	 ETIQUETA DEL GATILLO.......................... 1

	 71		 079028001065	 ETIQUETA  - (herramienta).................. 1

NO SE MUESTRA

	 72		 079028001062	 JUEGO DE ACEITE Y LLAVE (INCL.
				ACE    ITE Y LLAVES HEX. 
				    DE 2.5mm, 3mm)...................................... 1

	 73		 079028001902	 Etiqueta de datos............................... 1

	 74		 079028001903	 ETIQUETA DE ADVERTENCIA.................. 1

	 75		 079028001904	 ETIQUETA DE LOGOTIPO ....................... 2

	 76		 079028001063	 JUEGO DE MANTENIMIENTO GENERAL 
				    (INCL. NÚM., 2-4, 6-8, 10, 28 
				    instrucciónES Y LUBRICANTE)......... 1

	 77		 079028001064	 JUEGO DE MANTENIMIENTO DEl
				S    ISTEMA IMPULSOR (INCL. NÚM. 2-4,
				    8, 10 instrucciónES Y LUBRICANTE)	1

	 78		 079028001700	 CONJUNTO DEL IMPULSOR (INCL.  
				    NÚM., 3, 4 & instrucciónES 
				    Y LUBRICANTE......................................... 1

	 79	 079001001088		 protecciÓn ocular.......................... 1

	 80	 983000623		  Guía de Sujetadores......................... 1

	 81	 987000183		  Manual del operador...................... 1

REF.	 N/P	 DESCRIPCIÓN	 CANT. REF.	 N/P	 DESCRIPCIÓN	 CANT. REF.	 N/P	 DESCRIPCIÓN	 CANT.


